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 NEONATAL 

DEXMEDETOMIDINE 

This document should be read in conjunction with this DISCLAIMER 
Highly Restricted: Requires Neonatologist approval before commencing 

 

 HIGH RISK Medication 
Rapid IV administration of Dexmedetomidine may cause bradycardia and sinus arrest. 

 
 

Presentation Vial: 200microgram/2mL 

Infusion: 200microgram/50mL = 4microg/mL  

Classification Selective alpha 2-adrenoreceptor agonist with sedative, analgesic and 
anxiolytic properties   

 

Indication 
 Sedative for intubated and mechanically ventilated patients during 

treatment in an ICU  

 Used for extremely agitated ventilated patients to facilitate 
weaning off a ventilator 

 Post-operative Analgesia 
 

Precautions Use with caution in patients with hypotension, severe bradycardia, 
ventricular dysfunction, hypovolaemia, diabetes, renal/hepatic 
impairment, post-operative congenital heart disease, concurrent use of 
vasodilator or negative chronotropic agents. 

Dose All Indications 

IV: 

> 36 weeks corrected gestational age 

Loading Dose: 0.05 – 0.2 microgram/kg over 10 to 20minutes as 
per treating clinician 

Maintenance Dose: 0.05 to 0.6 microgram/kg/hour 

 

Dose 
Adjustment  

Consider dose reduction in patients with impaired liver function 

Monitoring  Monitor heart rate, MAP, blood pressure , oxygen saturation, respiratory 
rate, urine output 

 

http://wnhs.health.wa.gov.au/About-us/Disclaimer
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Compatible 
Fluids 

Sodium Chloride 0.9%,  Glucose 5% 

Preparation IV Infusion: 

Use ready to use Infusion if available  

Withdraw 0.5 mL (50 microgram) from the vial and make to a final 
volume of 50mL with a compatible fluid 

Concentration is 50microgram/50mL = 1microgram/mL. 

Shake gently to mix well.  

Administration Infuse using a rate-controlled infusion device. 

Loading Dose: 0.05 – 0.2 microg/kg over 10 to 20 minutes 

           Maintenance Dose: 0.05 to 0.6 microgram/kg/hour 

Adverse 
Reactions 

Common: Withdrawal and rebound symptoms (hypertension, agitation, 
tachycardia, dilated pupils, diarrhoea, increased muscle tone, emesis) 

Serious:  Bradycardia, hypotension, sinus arrest; patients with high 
vagal tone or with rapid administration. 

Storage Store at room temperature, below 25°C 

Infusion solution: stable for 24 hours at 2 to 8 °C 

Interactions Contact Pharmacy for further information regarding compatibility.  

Related 
Guidelines  

Post-Operative: Analgesia 
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